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What is a PA?

PAs (physician associates/physician assistants) are licensed clinicians who practice medicine in every specialty and
setting. Trusted, rigorously educated and trained healthcare professionals, PAs are dedicated to expanding access to
care and transforming health and wellness through patient-centered, team-based medical practice.

WHAT DO PAS DO?

PAs practice medicine
in all specialties

PAs’ specific duties depend on the setting in which they work, their level of experience, their specialty, and state laws.

Generally, PAs can:

27.3% - Surgical Subspecialties

26.9% - Other* « Take medical histories
. 19.2% - Primary Care « Conduct physical exams
B 13.6% - Internal Medicine » Diagnose and treat illness
Subspecialties « Order and interpret tests
74% - Emergency Medicine « Develop treatment plans
B 40% - No Specialty « Prescribe medication
. . . . « C | ti
B 16% - Pediatric Subspecialties ounseton preventive care

« Perform procedures

2023 AAPA Salary Survey,

. L . o Assisti
All data based on clinically practicing PAs in the U.S. Ssistin surgery

+ Make rounds in hospitals and nursing homes

¢ Do clinical research



For us

* Physician

« Medical reasoning = Assessment - Plan - Intervention

* Nurse
* Nursing / Care / Acting

* Physician assistant
« Somewhere between
« How to Assist Physician



When | was primary physician...
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RTH R/ 300cc ISALT 1) : continuous feeding: 10cc/hr (8A-109)
continuous feeding & L tube requrge = MD, 67 Of #2.EZL/}
VIS check q Thr
1O check q 8hr
Bt check
EXGS SPO2 manitoring
Acline monitoring
VP monitoring
BRwith S i
Check pupil size & light refiex
Foley cath & Hourly /O
8ST g6
intutistion & Ventstor keep
Endotracheal suction B
Frequent position change
Chest tube drainage with suction i
Chest tube drainage amount check "
Check wound bleeding
4-extremities B9 check nd B
Dorsts pedis puise check 0d
Restraint 28-£.8 ¥20) R
CTD miting, Ocoum @TP squeezing
Procakitonis /% t

WRYEQ S8R XS & B8 400l g2502 Bos vy

Oimel N9E 1000mi(& 1) TPA VI 19 18 FASRAS [01100) 05-24
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Hepa-terz Inj S00mg(L-Omnithine aspartate)  2aM [V] 19 131 FATHR RIS SWIHe 0524
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5/20-) cettriaxone 29
5/22-) taza/pipe

Tazoperan 225q(Pipesacilln 29, Tazobactam 025g)
[ Sodium chioride 0.9% SOmi/BT

Water for injection 20mi

[ Pantoloc 40mg (Pantoprazole)

Sodium chioride 09% 20ml (SZIASFA®) 1AM [V 1213 FABIHS JWS 87 05
@ Muteran 600mg/6mi(Acetylcysteine) 1AM [IV] 1% 381 FAISHYS [91100) 05-24
® 44 Premix 18T V] SIAKIATIE FABAS. (81201
Dextrose 5% SOmi/BT 18T (V] 19 18] SASMR 05-24
[Q Ultian Smg(Remifentanil) Smg OV] 19 131 FASNQ [2100] 05-24
18T [IV] 1€ 18] FASMS 05-24

Dextrose 5% SOmUBT
[. [£#] Uhtian Smg(Remifentanil) Smg (V] 1% 18] FASMS [M91100] 05-24
av: EFTI FR A NE
inotropic

Sodium chioride 0.9% S0mU/BT
[ Toburex 250mg (Dobutamine)

[¥#4] Dextrose 5% SOmU/BT
[4] Epinephrine 1mg

Dextrose 5% SOmU/BT

[ Primacor 10mg (Milrinone)

18T V] 186 18] FABIML 05-24
400mg [V] 12 18] FABIML 05-24
18T (V] 161381 FASMR 05-24
amg (V19131 SASHL 05-24
5oml V] 19 18] FASHNR 05-24 LY
40mg (V] 1R 13] FASMR 05-24
[#4] Sodium chioride 09% SOMUBT 18T (V] 12 18] FAIBIMR 05-24
[mm Tropin 400mg (Dopamine) 400mg [IV] 188 18] FABIHL 05-24
Dextrose 5% SOmi/BT soml V] 1% 131 FABIMS 05-24
[ Q-Phrine 4mg/4mi(Norepinephrine)  4mg [IV] 18 13] FAISINR 05-24

= [£81 Dextrose 5% SOmU/BT 18T IV 1% 18] FASRML 05-24

T
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L @ Esmeron 50mg (Rocuronium)
[ [##3] Sodium chloride 0.9% 50mU/BT

@ [¥) Esmeron 50mg (Rocuronium)

Insulin QIV: BST target 120~180

250mg V] 1%

18T [V 1213

13 FASHL 0524
FATHHL 05-24

250mg V] 19 131 FASAL 05-24

@ NovoRapid Vial 1000unit (insulin aspart) SO unit [V] 198 131 FAISIMS  X0Day 8 1Vi(
18T (V] 18 15] FAIIHL 05-24

[ Sodium chioride 0.9% S0mU/B!

Water for injection 1000mi
25718

1PA [imigation] 1% 18] FASINQ 05-24

[£248] Mucomyst Sol 4ml (Acetyicysteine)

extubstion Al A8

W1 [inhalation] 18 331 SIAXIAGE AE3H2

Atrovent UDV soin 500mcg/2mi (ipratropium bromide)
[££] Tantum Sol. 100m! (Benzydamine)

if extubstion nebuiizer F A8

Neodex EO 59
PP YA

1EA [inhalation] 19 48] 3= F 42

187 (Garging] 18! 1] @I9HE BF0| LI42

[Apply] 1% 13] JINKIAIGIE ALBSIHR  XODay B 118

[ Sodium chloride 0.9% 1000mi/PA/

527

Chest PA or AP(12])
Chest PA or AP(12])

ABGARHRIZA; A1 ZJA))

Emergency CBC & Differential Count(6®) [Blood, whole]

E-ADM7(X| ER21)
CRP(C-Reactive Protein)( &)

P
)

1PA [IV] 19 13] FAISIAIR Acline pump &  XODay 05-2
Heparin 1,000unit/10mi(Heparin sod.100unit/ml) 2000 unit IV] 1% 18] FASAL A-line py

- 6am
- Spm

qthe

[Blood, serum]
[Blood, serum]

6am
: 6am
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Chest PA or AP(131) Pl :Spm

ABGARIAIZAL AIB XA)) - gdhr
Emergency CBC & Differential Count(6%) [Blood, whole] : 6am
E-ADM7(RIEAI2)) [Blood, serum]  : 6am
CRP(C-Reactive Protein)2®) [Blood, serum] : 6am
Procalcitonin(2 By S S 2N [Blood, serum] : 6am
CK-MESTENY [Blood, serum] = 6am
Troponin LESHAHY [Blood, serum]  :6am
PT(Prothrombin Time) &3 ZAH! [Blood, plasma]: 6am

aPTT(Activated Partial Thromboplastin Time): 82 2AH [Blood, plasma] 2 6am

Fibrinogen{immunologicall (83 2 A [Blood, plasma] : 6am

ABO/RH(D) typing(XH§ ) Blood, whole] : 58 Al B5
Iregular Ab Screening Test [Blood, whole] TN
Emergency CBC & Differential Count(6%) [Blood, whole] : Spm

CRRT order (8 Z 7

1. Dislysate : Hemoasol B0

“K <50 8 2 : Dislysate - Phoxlium

*K > 50 8 22 : Dialysate - Hemosol B0
2 Replacement : Hemosol B0

*K <43 g 29 : Replacement - Prismalsol 4
*K>43 39

‘K>478 28

Replscement - Prismasol 2

Replacement - Hemosol 80

H22

L3
LDislysate: aPTT(Activated Partial Thromboplastin Time): 8 32AH [Blood, plasma]

“* lactic acidosis '3} (»4~5) A] £&1% HX DBLIG RUIEX) g2EpG

4Vl [IV] 16 33] FASIHS 05-24
1AM [IV] 19 33| FASHL 05-24
2PA [IV] 19 131 FASIME 05-24

I- Futhan

Water for injection 20mi
Sodium chioride 0.9% 1000mU/PA
priming
Sodium chioride 0.9% 250ml/PA
return
Prismasol 2 Potassium Soin SL/PA

1PA V] 1€ 18] FABINIR 05-24

1PA [Dialysis] 1% 23] QIAKAIGHE ALS SIS
Prismasol 4 Potassium Soin SL/PA  1PA [Dialysis] 12! 381 QIAKAIIE AIB SIS

[£] Hemosol BO 5000mi 1PA [Dialysis] 18 28] SIAXIAIGHE AS SR
Phaxlium phosphate Soln 5L/PA (Phosphate)  1PA [Dialysis] 134 33] SIAMXIAIGHE AFESHA

# ECMO - Heprain #
Group A - 8PTT 30 ~ 40 sec A 150unit=1.5cc/hr 8
Group B - aPTT 40 ~ 50 sec 4] 100unit=Tco/r 8
Group C - aPTT 50 ~ 60 sec 4| no change
Group D : aPTT 60 ~ 75 sec Al 50unit=05cc/br 28
Group E : aPTT 75 ~ 90 sec A| 30min O/ FX] & 100unit=Tcc/hr 28 Thr 3 2PTT ty
Group F 2 8PTT > 90 sec A 1hr FUAFH £ 1hr ¥ aPTT thu 3 notify
Sodium chioride 09% 250mPA  1PA [IV] 1R 12] FAISIAIR 05-24
[ 100unit=1cc
@ Heparin sodium 25000unit
700unit=Tec

™ V113 FATMS 0522 R

:MD
aPTT(Activated Partial Thromboplastin Time)- 82 ZAH [Blood, plasma) 16P
aPTT(Activated Partial Thromboplastin Time)-832Aa! [Blood, plasma] MN
aPTT(Activated Partial Thromboplastin Time):8-32AH [Blood, plasma] < PRN 1
aPTT(Activated Partial Thromboplastin Time):8 3 2Al [Blood, plasma] - PRN 2

EKG (" §Portable ANE)
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V/S check q 8hr

/O check q 8hr 5 e 4/29~) Ceftriaxone 2g q24br + Metronidazole 500mg gahr
BST (x4/day) i s 4/30~5/4) Metronidazole 500mg qghr

Bwt check 5/7~14) Metronidazole PO 500mg gahr

o

Encourage ward ambulation

20| FAF SO PR FEHQ Aspirin enteric coated 100mg(Aspirin)  1TA [PO] 181 12] OFX Alz3080] X8540

SES 28 04 25 NAEHR i, S Lypstar plus 10/10mg (Ezetimibe/Rosuvastatin)  17A [P.O] 1% 12) /= AF3080) BT
& Flsh OR t V i e} hold e X ;
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Dilatrend 125mg (Carvedilol)  1TA [P.O] 1% 23] OHd, XY Alg3080] H8540
@ Osartan 50mg (Losartan potassium)  25mg [PO] 12 13] Obx Alz3080] HB342

]| (W] | (W] | (o] | (]| (W] | (W] | (1] | ]

4/29-) Cefirigxone 29 g24tr » MMM,@ gahr ; Diabex 500mg (Metformin) 1TA [POI 12 12] OFY MMM 283142  XoDay !
4/30~5/4) Metronidazole 500mg gghr A HOIE, BST R/ ¥ ¥ & confirm Jabex 500mg (Metformin)
5/7~14) Metronidazole PO 500mg qéhr ?

Pantoline 40mg (Pantoprazole) 1TA [P.O] 1% 23] OFE, X4 A/F3080] S84
Aspirin enteric coated 100mg(Aspirin) 1TA [PO] ‘Iﬂ‘lﬂ 76’5 qﬁ&m =254 Ganakhan S0mg (itopride) 1TA [POJ 12 33 Of AF308] SE2IM 2

B e Py A30M0 w83y Bisacodyl Smg 1A [P.0] 1% 12] OFF AZ30800 R8540 13 0)) mnEzg
e SRt HE Al 88 Su A S5

[£4] Magnesium oxide 250mg 2TA [POI 1% 33 O 433080] #5542
Dilatrend 125mg (Carvedilol)  17A [P.O] 12! 281 OF, g AF3080) 2540 X EBA FHR.

@ Osartan S50mg (Losartan potassium) 25mg [P.O] 12! 13] O Alz30:0f 8342

Lyrica 75mg (Pregabalin) 1CA [PO] SAKIAGIE Fo|X AjZH0] B B0
Diabex 500mg (Metformin) 1TA [PO] 12 13] Ok AAXTO] S840 X0Day
4/O/8, BST &2/ £ & confirm Thrupas 4mg (Silodosin) 1A [PO] 12 23] OFE, HY AlF3080) ZE3t42

Hinechol 25mg (Bethanechol) 1TA [PO] 121 23] OhE, X\ AlF3080] REHH2
Pantoline 40mg (Pantoprazole)

Ganakhan 50mg (itopride)
Bisacodyl 5Smg

1TA [P.O] 18! 23] O}, Xy AT3080 8342

1TA [P.O] 12 38] Of A\33080] 8540 Trast Patch 48mg (Piroxicam)  3EA [Patch] ZYE 048 [Ee00]
1TA [P.0] 12 13] OFY N33080) 2B [I30]) B2z3




- Vital sign » Nursing * PO

 Cardiovascular drug

* Blood pressure * Monitor » Antiplatelet / Anticoagulant
 Heart rate e Drain « Anti-arrhythmics / Anti-
L hypertensive
* Respiration rate « Care « Lipid-lowering
e Body temperature » DM medications
, Y P IV « Symptom control
* Diet e Fluid . Analglesics
o . TR * Mucolytics
* ACtIVIty Antll:?lotlcs . .  Anti-ulcerative
 Continuous infusion . Gl
* Protocol *lab
« Other drugs * Routine blood lab
« Simple X-ray
« EKG

CT or EchoCG



Vital sign

 Blood pressure

 Target blood pressure
« Coronary artery disease
« Rheumatic severe MS
« Aorta - Bleeding or Malperfusion
« SBP/DBP/MBP, Pulse pressure = Meaning in specific condition (ECMO, LVAD...)

* Inotropics / anti-hypertensives

* Heart rate
* not only rate, but rhythm
* not only rhythm, but rate
« And Symptom

» Targe HR
« Coronary artery disease, Aorta, Severe AS, Hypertrophic LV

* Post-op. MS, TR, AR



Vital sign

 Respiration rate
« Dyspnea, not only rate but exertion

« Hyperventilation? really?
 Delirium vs. Agitation

* Body temperature
 Control target — Bleeding, HF, Tachycardia, Post-CPR

« Sign of inflammation including infection
« Chilling / Shivering or Sweating
 Leukocytosis, CRP, ESR, Procalcitonin elevation
* Atelectasis, 5Ws (Wound, Water, Wind, Wonder drug, Walking)



* Diet
* Ingredients

« HTN (low salt) / CKD (limit amino acid) / DM (glycemic index)
- 3= OO ZJHA7|2tE...

* Routes
* NPO - for what? why not?
» Semi-fluid via L-tube / 87 4|/ HoI= EHA 0]
 Prolonged intubation / Tracheostomy / Recurrent laryngeal n. injury
e Activity
« ABR
« BR with SFP (not supine)
« Encourage ward ambulation = Really encouraging?



Nursing

* Monitor
 |/O, Bwt. > Chest X-ray, BUN/Cr. (pre-renal or cardio-renal), HF symptom
« Mental status (Glasgow coma scale, Obey-command, Motor power)
« Perfusion status (4-extremity BP, Dorsalis pedis pulse, color change)

« Other than vital signs
* EKG - rhythm, ST change
Sp0O2 > 02 supplement?, A4 = EHOFOIT}?
A-line (Arterial blood pressure) > ABGA, real-time BP monitor
C-line (CVP)
Swan-ganz catheter - Direct measurement of cardiac output / LV & RV function

Ventilator monitoring

. Luntg condition? =» PF ratio (pO2 / FiO2), lung compliance (Tidal volume / Pressure
confrol, Ambu-bagging)

« PEEP: Prevention of respiratory complication / Circulatory effect / Mediastinal bleeding
« E-tube = Secretion (pulmonary edema / pneumonia)
« BST - Silent, but critical; Wound healing / Infection / Graft patency



Nursing

* Drain
« Urine
* Index of cardiac output & Tool for balancing I/O and electrolyte

 Color, amount, response to diuretics (IV or PO), Blood pressure and cardiac
output

« BUN/Cr, K+, Base excess, Chest X-ray

e Chest tube

 Patency (Squeezing/Milking), Color, Amount, Suction status
« Chest X-ray, Hb., Coagulation profile, Anti-platelet/Anti-coagulation

e Other drains:
 Wound drain = amount and color, culture results, wound status
e L-tube
« PTGBD - Bilirubin, inflammation sign



Nursing

 Care
* Lung care
« Activity, Nebulizer, Suction, Inspirometer, Position change and percussion

« Wound care
* Dressing - Assessment (Color, oozing)

« Sore care
« Activity, Position change, Dressing
* Oral hygiene
 Restraint - Sedatives or NP drugs
« DVT prevention
* Voiding
 Foley in situ / RU check / CIC



IV

* Fluid
« TPN, Main fluid (Glucose)
e Crystalloid (NS / Hartmann / Plasma solution)
* Diet, I/O, Electrolyte

* Antibiotics
 Prophylactic / Empirical / Therapeutic
* Infection focus / Micro-organism / Patient status
e Duration / Route / TDM / Side effect

 Continuous infusion
* Inotropics / Anti-arrhythmics / Anti-hypertensives
« Heparinization / Insulin



IV - Continued

* Protocol
« Steroid for adrenal insufficiency / ARDS
 PPI for UGI bleeding
 LMWH for DVT or warfarin bridging
e Insulin - MSII

« Other drugs
e Diuretics (Furosemide, or renal cocktail)
* Mucolytics (NPO)
* |V PCA



PO

« Cardiovascular drug

 Antiplatelet / Anticoagulant
« CABG / Valve surgery / Bypass surgery
« Underlying condition: Stroke — mechanism / CAD, h/o PCI / PAOD / NVAF
 Anti-arrhythmics / Anti-hypertensive
« Rhythm control or Rate control (Amiodarone, BB, non-DHP CCB, Digoxin)
« ARNI (Entresto), ARB/ACEi, BB, CCB, Diuretics
 Nitrates, alpha blocker, Berasil, Viagra
« Lipid-lowering
« Statin
« Ezetimibe/Fibrate
DM medications
« SGLT-2 inhibitor (Forxiga, Jardiance)
« Metformin
 Glimepiride/Gliclazide



PO

« Symptom control
 Analgesics
« Mucolytics
« Anti-ulcerative
Gl (Hepatotonics, Prokinetics, anti-emetics, anti-diarrhea)
« NP drugs (Anxiolytics, hypnotics, anti-psychotics)



Lab

« ABGA / VBGA, lactate

« CBC, Differential count

« LFT

 Renal panel

« CRP

* Procalcitonin

* BNP

 Coagulation profile -Hemostasis? Or Warfarin?



X-ray / EKG

* Chest X-ray
« AP or PA / Decubitus
e Cardiac shadow — Bleeding / pericardial effusion / something wrong
« Pulmonary infiltration — edema / effusion / atelectasis / pneumonia
 Air — Pneumothorax / Stomach gas
 Tubes / Lines / catheters / drains

« Abdomen

« Supine or Erect
» Gas / Step-ladder

e EKG
« Rhythm — A fib/flutter, AV block (Pacing?)
« QIc — Torsade de Pointes (Amiodarone, Seroquel...)



CT / EchoCG

e CT
 Where to see, for what reason?

« Chest CT, Coronary CT, Aorta CT, PTE CT, LA mapping CT
* |s contrast safe? > Metformin, BUN/Cr., Allergy

 EchoCG

 Right timing? = A.fib w/ RVR, on Inotropic support, Chest tube in situ
« Reassurance — results of surgery
« LVEF / RWMA / Valve function
« Medication
« HF drug, anti-coagulation
 Disease/complication w/u
« Delayed bleeding with cardiac tamponade > Exploration
* Post-pericardiotomy syndrome with hemodynamic significance - PCC
« Fever with PVL, r/o early infective endocarditis



- Vital sign » Nursing * PO

 Cardiovascular drug

* Blood pressure * Monitor » Antiplatelet / Anticoagulant
 Heart rate e Drain « Anti-arrhythmics / Anti-
L hypertensive
* Respiration rate « Care « Lipid-lowering
e Body temperature » DM medications
, Y P IV « Symptom control
* Diet e Fluid . Analglesics
o . TR * Mucolytics
* ACtIVIty Antll:?lotlcs . .  Anti-ulcerative
 Continuous infusion . Gl
* Protocol *lab
« Other drugs * Routine blood lab
« Simple X-ray
« EKG

CT or EchoCG



« Vital sign — g8hr  « Nursing - Self * PO - No change

 Cardiovascular drug

* Blood pressure * Monitor » Antiplatelet / Anticoagulant
 Heart rate e Drain « Anti-arrhythmics / Anti-
D hypertensive
* Respiration rate e Care + Lipid-lowering
e B moberatur . » DM medications
, ody temperature V.- None « Symptom control
* Diet - NRD e Fluid . ﬁ/lnalglesi.cs
.. . IR * Mucolytics
° ACtIVIty — Ward Antll:?lotlcs . . « Anti-ulcerative
ambulation « Continuous infusion . Gl
* Protocol « Lab — when needed
« Other drugs « Routine blood lab
« Simple X-ray
« EKG

CT or EchoCG






Thank You





